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SNo. Test item Unit Test result
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Zhu PF. 120 130 109 59
Shan L. 122 140 115 65
GuB.H. 119 160 139 55
LiM.Y. 112 123 113 55
Wu Q.J. 115 119 110 59
SuH.Q. 103 130 100 50
Ma Ch. 115 129 120 50
LuD.Y. 110 121 110 53
TanT. 108 129 117 55
Deng Zh.P. 121 135 120 58
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SNo. Test item Unit Technical requirement Test result
decision
A 1 98.8%
A 2 99.0%
RAE 3 98.9%
B 4 98.6%
RAEE S 99.1%
HFE 6 98.7%
RAE 7 98.9%
RALHE B 8 99.0%
A9 98.5%
it W 10 98.7%
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A 12 98.7%
WA 13 98.5%
R 14 98.9%
REE 15 98.3%
RAE 16 98.3%
W 17 98.5%
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AE 19 98.2%
A 20 98.6%
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Points For Attention
1. This test report shall not be valid if it is not stamped with this Company special seal or data
modification for the test report.
2. Any dissidence with the test results in this report should be submitted to this Company within

15 days from the date of receiving the report. ~

3. As for entrusted inspection of sample supplied by client, this Company is only responsif) 'for
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the test results of the sample, which are used to provide the client with a good understanding ofi";he’
sample quality. e«’/
4. This test report shall not be reproduced in any way without permission. The copy of the test
report shall be reproduced in full and shall be valid after confirmed by this Company for affixing
the special seal of test report.

5. The remaining samples of the test must be taken back within three months or shelf life
whichever is shorter from receiving this test report. Those which are overdue to be taken back will

be dealt with in accordance with this Company’s regulations.

Company address: 3/F., Unit D, Xingye Building, Taihu International Tech-Park, Wuxi, Jiangsu,
China

Postal code:214000

Telephone number:0510-85385997, 0510-85387433 | 0510-85384551

Fax:0510-85387433



